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1. TEST PROGRAM

References

> 47 CFR Part 15.247

> RSS 247 Issue 1

> RSS Gen Issue 4

> ANSI C63.10-2013

> FCC DA 00-705
Radio requirement:

Clause (47CFR Part 15.407 & RSS-247 Issue 1 & RSS-Gen Issue 4)
- Test result - Comments
Test Description

Occupied Bandwidth [ M PASS O FAIL O NA O NP(1)
20dB Bandwidth [ M PASS O FAIL O NA I NP(1)
Number of Hopping Frequency [ v PASS I FAIL O NA O NP(1)
Carrier Frequency Separation 5 M PASS I FAIL [0 NA I NP(1)
Time of Occupancy [ ¥ PASS I FAIL O NA 1 NP(1)
Duty Cycle & M PASS O FAIL O NA I NP(1)
Maximum Conducted Output Power 1 M PASS I FAIL 0 NA I NP(1)
Conducted Spurious Emission at the Band Edge [ ¥ PASS I FAIL 0 NA I NP(1)
Unwanted Emissions into Non-Restricted Frequency Bands [ M PASS I FAIL O NA() O NP(1)
AC Power Line Conducted Emission [ M PASS I FAIL [0 NA(2) I NP(1)
Unwanted Emissions into Restricted Frequency Bands [ ¥ PASS I FAIL 0 NA I NP(1)
Receiver Radiated emissions [ M PASS(3) [ FAIL O NA O NP(1)

This table is a summary of test report, see conclusion of each clause of this test report for detail.

(1): Limited program
(2): EUT not directly or indirectly connected to the AC Power Public Network
(3): Include in unwanted emission into non restricted frequency band

PASS: EUT complies with standard’s requirement

FAIL: EUT does not comply with standard’s requirement
NA: Not Applicable

NP: Test Not Performed
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2, EQUIPMENT UNDER TEST: CONFIGURATION (DECLARED BY PROVIDER)

2.1.

Equipment under test (EUT):

AirTV Player UIW4010ECH

Inputs/outputs - Cable:

HARDWARE IDENTIFICATION (EUT AND AUXILIARIES):

Serial Number: N°002

Access Type u';igg(t:q) Defé?;ed Shielded | Under test Comments

1 Power Supply - O O ] -

2 HDMI 1,8 4} O ] -
Auxiliary equipment used during test:

Type Reference Sn Comments
Laptop LCIE - Use to set the EUT
Equipment information:
Bluetooth Classic Tvpe: Ov1.2 | Ov2.0 | Ov21+EDR | O v3.0+HS
ype: O v4.0 [ & v4.1 [ O v4.2
Frequency band: [2400 — 2483.5] MHz
Spectrum Modulation: M FHSS
Number of Channel: Maximum: | 79 | Minimum: | 20
Spacing channel: 1MHz
Channel bandwidth: 1MHz
Antenna Type: M Integral 0] External L] Dedicated
Antenna connector: M Yes [J No ] Temporary for test
. . M 1
Transmit chains: -
Single antenna
Beam forming gain: No
Receiver chains 1
Type of equipment: M Stand-alone | ] Plug-in | [J Combined
Ad-Hoc mode: ™ Yes | © No
Dwell time: 400ms
Duty cycle: [ Continuous duty | O Intermittent duty | 0 100% duty
Equipment type: [J Production model | M Pre-production model
Tmin: 0 -20°C | M 0°C | O X°C
Operating temperature range: Tnom: 20°C
Tmax: 0 35°C | 0 55°C | 1 40°C
Type of power source: M AC power supply [0 DC power supply (] Battery
Operating voltage range: Vnom; M 120V/60HZz I X Vdc
Antenna Characteristic
Antenna assembly Gain (dBi) Frequency Band (MHz) Impedance(Q)
1 5.4 2400-2483.5 50

N° 144014-691281-B

TEST REPORT
Version : 02

Page 5/74




CHANNEL PLAN

Channel Frequency (MHz) Channel Frequency (MHz) Channel Frequency (MHz)
Cmin: 0 2402 27 2429 54 2456
1 2403 28 2430 55 2457
2 2404 29 2431 56 2458
3 2405 30 2432 57 2459
4 2406 31 2433 58 2460
5 2407 32 2434 59 2461
6 2408 33 2435 60 2462
7 2409 34 2436 61 2463
8 2410 35 2437 62 2464
9 2411 36 2438 63 2465
10 2412 37 2439 64 2466
11 2413 38 2440 65 2467
12 2414 39 2441 66 2468
13 2415 40 2442 67 2469
14 2416 41 2443 68 2470
15 2417 42 2444 69 2471
16 2418 43 2445 70 2472
17 2419 44 2446 71 2473
18 2420 45 2447 72 2474
19 2421 46 2448 73 2475
20 2422 47 2449 74 2476
21 2423 48 2450 75 2477
22 2424 49 2451 76 2478
23 2425 50 2452 77 2479
24 2426 51 2453 Cmax: 78 2480
25 2427 52 2454
26 2428 53 2455
DATA RATE
Available Modulation Max. Data Rate Packet Worst Case
for EUT type (Mbps) type Modulation
GFSK 1 1-DM1 O
GFSK 1 1-DH1 O
z GFSK 1 1-DM3 O
GFSK 1 1-DH3 O
GFSK 1 1-DM5 O
GFSK 1 1-DH5 4}
O GFSK 1 AUX1 O
/4 DQPSK 2 2-DH1 O
/4 DQPSK 2 2-DH3 O
7 /4 DQPSK 2 2-DH5 4}
8DPSK 3 3-DH1 O
8DPSK 3 3-DH3 O
8DPSK 3 3-DH5 o}
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2.2. RUNNING MODE

The EUT is set in the following modes during tests:

- Permanent emission with modulation on a fixed channel in the data rate that produced the highest power
- Permanent emission with modulation & hopping in the data rate that produced the highest power

- Permanent reception

The product is capable of simultaneous emission in WIFI (2.4GHz or 5GHz) and Bluetooth (EDR or LE).

Following commands with the specific test software “DutApiMimoBtFmBridgeEt” are used to set the product:
- See document “UIW4010ECH_ BT control_V03.docx” for the command used during test

2.3. EQUIPMENT MODIFICATION

v None [ Modification:
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3. OccurilED BANDWIDTH

3. TEST CONDITIONS

Test performed by
Date of test

Ambient temperature

Relative humidity

3.2. TEST SETUP

: Mathieu CERISIER

: September 5, 2016 to October 3, 2016

127 °C
144 %

- The Equipment Under Test is installed:

M On a table

O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:

M Conducted Method

O Radiated Method

- Test Procedure:

O RSS-Gen Issue 4 § 6.6
M ANSI C63.10 § 6.9.3

3.1. LIMIT

No Limit

3.2. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
Programmable AC/DC - KIKUSUI PCR500M A7049006 _ Verified W|_th _ Verified W|_th
power supply calibrated multimeter | calibrated multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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3.3. RESULTS

GFSK

Cmin

Spectrum

Ref Level 14.00 dBm  Offset 21.40 di & RBW 30 kHz Compatible FSU
10 d8_ SWT 63,2 ys & VBW 100 kHz  Mode Auto FFT  Input 1 AC

Cnhom

Spectrum

Ref Level 14.00 dBm Offset 21,40 de & RBW 30 kHz Compatible FSU
Att 10 dB SWT 63.2 ys & VBW 100 kHz  Mode Auto FFT  Input 1 AC

M1[1] 1.18 dBm|
2.4019929220 GHZ|
Occ Bw 861.000000000 kHz|

32000 pts Span 3.0 MHz

Il

© 3.0CT.2016 18:04:26

Spectrum

0 1Pk View

M1[1] 1.10 dBm|
2.4409940470 GHz|
Occ Bw 858.656250000 kHz|

-40 dem

-50d

32000 pts Span 3.0 MHz

Il

Date: 2.0CT.2016 18:06:07

Ref Level 14.00 dBm Offset 21.40 dB & RBW 30 kHz
ALt 10dB  SWT 63.2 ps & VBW 100 kHz

Compatible FSU
Mode Auto FFT

mM1[1]

Occ Bw 860.343750000 kHz]

| CF 2.48 GHz

Date: 3.0CT.2016 18:08:50

Span 3.0 MHz

Channel Occupied Bandwidth (MHz)
Cmin 0,861
Cnom 0,858
Cmax 0,860
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| /4 DQPSK
| Cmin
Spectrum ]

Ref Level 14.00 dBm Offset 21.40 dB @ RBW 30 kHz Gompatible FsuU
Att 10 de  SWT £3.2 s @ VYBW 100 kHz  Mode Auto FFT  Input 1 AC

Cnom

Spectrum ]

Ref Level 14.00 dBm Offset 21.40 dB @ RBW 30 kHz Gompatible FsU
10dE  SWT 63.2 s @ VBW 100 kHz Mode Auto FFT  Input 1 AC

o
v

M1[1] -1.54 dBm|
2.4019916090 GHz
Occ Bt 1.163250000 MHz

10 dBm vﬁ _‘/\NW .
Tzf' "

o0 e ]

e [ \

e / \

-50 dem V\p\/u\m i A

7 A

M1[1] -2.36 dBm|
2.4409912340 GHz
Occ Bwe 1.165218750 MHz

L]

P VI N
T .

-0 dBm -60 dBm

=70 dem

=70 dém

-80 deém -80 dém

GCF 2.402 GHz 32000 pts
Il J

Date: 5.SEP.2016 15:37:12

Span 3.0 MHz CF 2.441 GHz 32000 pts Span 3.0 MHz

) J

Date: 5.SEP.2016 15:36:30

Cmax

Spectrum

Ref Level 14.00 dBm Offset 21,40 dB @ RBW 30 kHz Compatible FsU

Att 10de  SWT 63.2 pys & VBW 100 kHz  Mode Auto FFT  Input 1 AC
(O 1Pk View

M1[1] -1.89 dBm|
2.4799918910 GHz|
Occ Bw 1.163625000 MHZz|

~ AN

N w LAV

10de

-20 dem

-20dem

-40dem

-60 dBm:

-70 dBm

-80 dBm

CF 2.48 GHz 32000 pts Span 3.0 MHz
T J —
Channel Occupied Bandwidth (MHz)
Cmin 1,163
Cnom 1,165
Cmax 1,164
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[ 8DPSK

| Cmin Cnom
Spectrum ] Spectrum ] u%:'
Ref Level 14.00 dBm  Offset 21.40dB @ RBW 30 kHz Compatible FSU Ref Level 14.00 dBm  Offset 21.40 d& @ RBW 30 kHz Compatible FSU
ALt 10de  SWT 63.2 ys @ VBW 100 kHz Made Auto FFT  Input 1 AC 10dB  SWT 63.2 ys @ VBW 100 kHz Made Auto FFT  Input 1 AC
[0 1Pk View
10 dem M1[1] -1.52 dBm| M1[1] -1.68 dBm|
2.4019918910 GHz| 2.4409923590 GHz|
Occ By 1.163156250 MHz Occ By 1.167187500 MHz
o b mft Mt

-10 dem — L\”A«_ 4

N ~f E¥al WM
b K

i ™

B

-60 dBm -60 dBm

=70 dem =70 dém

-80 deém -80 dém

GCF 2.402 GHz 32000 pts Span 3.0 MHz CF 2.441 GHz 32000 pts Span 3.0 MHz

) J

Date: 5.SEP.2016 15:37:54

) J

Date: 5.SEP.2016 15:38:32

Cmax
Spectrum
Ref Level 14.00 dBm Offset 21,40 dB @ RBW 30 kHz Compatible FsU
Att 10de  SWT 63.2 pys & VBW 100 kHz  Mode Auto FFT  Input 1 AC
(O 1Pk View
i0de M1[1] -1.93 dBm|
2.4799921720 GHz|
Occ Bw 1.168312500 MHz|
0 dem L

10 dBm ¥al Mw
}N ™

-20 dem f/

-20dem

-40dem A /

B Tl

S0°d

-60 dBm:

-70 dBm

-80 dBm

CF 2.48 GHz 32000 pts Span 3.0 MHz

Date: 5.SEP.2016 15:39:08

Channel Occupied Bandwidth (MHz)
Cmin 1,163
Cnom 1,167
Cmax 1,168

3.4. CONCLUSION

Occupied Bandwidth measurement performed on the sample of the product AirTV Player UIW4010ECH, SN: N°002,
in configuration and description presented in this test report, show levels compliant to the 47 CFR PART 15.247 & RSS
247 ISSUE 1 limits.
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4. 20D0B EmissION BANDWIDTH

41. TEST CONDITIONS

Test performed by
Date of test

Ambient temperature

Relative humidity

4.2. TEST SETUP

: Mathieu CERISIER

: September 5, 2016 to October 3, 2016
:27 °C

144 %

- The Equipment Under Test is installed:

M On a table

O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:

M Conducted Method

O Radiated Method

- Test Procedure:

1 FCC DA 00-705 (20dB Bandwidth)

0O ANSI C63.10 § 6.9.2

4.3. LIMIT

No Limit

4.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
Programmable AC/DC - KIKUSUI PCR500M A7049006 _ Verified W|_th _ Verified W|_th
power supply calibrated multimeter | calibrated multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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4,5. RESULTS

GFSK

Spectrum

Ref Level 14.00 dém Offset 21.40 db & RBW 30 kHz Compatible FsU
Att 10 cB  SWT 63.2 us @ VBW 100 kHz  Mode Autn FFT

Input 1 AC

Spectrum

Ref Level 14.00 d&m
t 10 dB

Offset 21,40 d8 & RBW 30 kHz Compatible FsSU
SWT__ 63.2ps @ VBW 100 kHz _Mode Auto FFT

InEut 1 AC

M1[1]

ndB
Bw
\.Q factor

20 dBm)|

2.4019932070 GHz|

20.00 dg)|

842.625000000 kHz|

2850.6

=30 d

-40 dem:

<50 dei

'-G\D'“l

-70 dem

32000 pts

Span 8.0 MHz

X-value Y-value Function

Function Result

2.401993207 GHz 1.20 deém ndg down

B842.625 kHz

2.401578922 GHz -18.20 dém ndg
2,402421547 GHz -18.79 dém Q factor

Date: 3.0CT.2016 1B:15:16

M1[1]

ndB

Bw

1.11 dBm]
2.4409943280 GHz|
20.00 dB]
842.625000000 kHz|
2896.9|

-10dBm

-20 di

. Q factor

¥,

-30 dBm:

.80 dB

CF 2.441 GHz

32000 pts

BEnn 3.0 MHz

X-value Y-value

Function

Function Result

2.440994328 GHz 1.11 dBm
2.440579391 GHz -18.90 dBm

nde down
ndg

842.625 kHz
20.00 dB

2.441422016 GHz -18.89 dBm
— —

: 3.0CT.2016 18:

23:56

Spectrum

Ref Level 14.00 d&m
10 de

Offset 21,40 d8
SWT_ 63.2 s

& RBW 30kHz Compatible FsU
@ VBW 100 kHz Mode Auto FFT

Input 1 AC

M1[1]

ndB

Bw
+_Q factor

0.93 dBm)
2.4799948910 GHz|
20.00 dB
842.812000000 kHz|
2942.5

32000 pts

Span 3.0 MHz

X-value

Y-value

Function

Function Result

2.479994891 GHz

0.93 dBm

nde down

842,812 kHz

2.479577797 GHz

-19.08 dem

ndg

20.00 de

2.480420609 GHz

-19.06 dBm

3.0CT.2016 18:

Q factor

2942.5

Q factor

Channel 20dB Bandwidth (MHz)
Cmin 0,842
Cnom 0,842
Cmax 0,842
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/4 DQPSK

| Cmin Cnom
Spectrum ] Spectrum ] u%:'
Ref Level 14.00 dBm Offset 21.40 dB @ RBW 30 kHz Compatible FSU Ref Level 14.00 dBm Offset 21.40 d& @ RBW 30 kHz Compatible FSU
Att 10 de  SWT £3.2 s @ VYBW 100 kHz  Mode Auto FFT  Input 1 AC Att 10dE  SWT 63.2 s @ VBW 100 kHz Mode Auto FFT  Input 1 AC
O 1Pk View O 1Pk View
10 dBm M1[1] ~rasdem|{fl 1 4 M1[1] -1.67 dBm|
2.4019922660 GHz| 2.4409922660 GHz|
o ML ndB 20.00 4|l . .. HjL ndB 20.00 dB)|
- Bw 1.277062000 MHz - Bw 1.277719000 MHz
o - /' gsastor 18309 - S\ asactor 19104
T T2
-20 dem [Y'JJ \\ A 12
- / \ / \
-40d \[\\/ v\/\_{
I N - A o
| ~=7 N T~
-60 d
-70 dBm -70 dBm
-80 deém -80 dém
CF 2.402 GHz 32000 pts Span 3.0 MHz CF 2.441 GHz 32000 pts Span 3.0 MHz
Marker
Ref | Trc X-value Y-value Function Function Result Type | Ref | Trc X-value Y-value Function Function Result
1 2.401992266 GHz -1.49 dBm ndB down 1.277062 MHz M1 1 2.440892266 GHz -1.67 dBm nde down 1.277719 MHz
1 2.401361141 GHz -21.49 dBm ndB 20.00 dB T1 1 2.440361234 GHz -21.63 dBm ndB 20.00 dB
T2 1 2.402638203 GHz -21.43 dBm Q factor 1880.9 T2 1 2.441638953 GHz -21.66 dBm Q factor 1910.4
— —_— — —_—
Date: 5.SEP.2016 15: Date: 5.SEP.2016 15:44:55
Cmax
Spectrum
Ref Level 14.00 dBm Offset 21,40 dB @ RBW 30 kHz Compatible FsU
Att 10de  SWT 63.2 pys & VBW 100 kHz  Mode Auto FFT  Input 1 AC
(O 1Pk View
10dB M1[1] -1.91 dBm
2.4799922660 GHz
04 ML ndB 20.00 dB|
By 1.277906000 MHz
/\Mg factor 1940.7
7 -
Ty L
Af\ﬂ -
WV ™~
-70 dBm
-80 dBm
CF 2.48 GHz 32000 pts Span 3.0 MHz
Ref | Trc X-value ‘Y-value Function Function Result
1 2.479992266 GHz -1.91 dém ndB down 1.277906 MHz
1 2,479360953 GHz -21.92 dem nde 20,00 dB
1 2.,480638859 GHz -21.91 dBm Q factor 1940.7
— —
Date: 5.SEP.2016 15:45:33

Channel 20dB Bandwidth (MHz)
Cmin 1,277062
Cnom 1,277719
Cmax 1,277906
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| Cmin Cnom
Spectrum ] Spectrum ] u%:'
Ref Level 14.00 dBm Offset 21.40de ® RBW 30 kHz Compatible ED Ref Level 14.00 dBm Offset 21.40 de @ RBW 30 kHz Compatible FSU
Att 10 de  SWT £3.2 s @ VYBW 100 kHz  Mode Auto FFT  Input 1 AC Att 10dE  SWT 63.2 s @ VBW 100 kHz Mode Auto FFT  Input 1 AC
O 1Pk View O 1Pk View
10 dBm M1[1] -14sdem|fl, o 4 M1[1] -1.70 dBm|
2,4019923590 GHz| 2.4409921720 GHz|
o ML ndB 20.00 da|fl - .. HjL ndB 20.00 dB)|
= \\’J\\E\w 1.275844000 MHz = Bw 1.277250000 MHz
Qfact 1882.7| fact 1911.1]
-10 de — il -10 dBém % Vur
o T1 /j\/ V\\\rz T1 /j\j V\'\«rz
\m/'/“/\/ o v [P Al \,.,J/V\/ - U’\NW
-70 dB -70 dBm
-80 deém -80 dém
CF 2,402 GHz 32000 pts Span 3.0 MHz CF 2,441 GHz 32000 pts Span 3.0 MHz
Marker
Ref | Trc X-value Y-value Function Function Result Type | Ref | Trc X-value Y-value Function Function Result
1 2.401992359 GHz -1.48 dem ndB down 1.275844 MHz M1 1 2.440992172 GHz -1.70 dem nde down 1.27725 MHz
1 2.401349422 GHz -21.47 dBm ndB 20.00 dB T1 1 2.440349891 GHz -21.70 dBm ndB 20.00 dB
T2 1 2.,402625266 GHz -21.48 dBm Q factor 1882.7 T2 1 2.441627141 GHz -21.70 dBm Q factor 1911.1
— —— — ——

Date: 5.SEP.2016 15:43:26 Date: 5.SEP.2016 15:42:34
Cmax
Spectrum
Ref Level 14.00 dBm Offset 21,40 dB @ RBW 30 kHz Compatible FsU
Att 10de  SWT 63.2 pys & VBW 100 kHz  Mode Auto FFT  Input 1 AC
(O 1Pk View
10dB M1[1] -1.93 dBm
2.4799921720 GHz
04 ML ndB 20.00 dB|
By 1.278000000 MHz
w Q factor 1940.5

T1 /f\/v VV\"\I'Z

-70 dBm:

-80 dBm

CF 2.48 GHz 32000 pts Span 3.0 MHz

Ref | Trc X-value ‘Y-value Function Function Result
2479992172 GHz -1.93 dBm ndB down 1.278 MHz
2,479349984 GHz -21.94 dem nde 20,00 dB
2.,480627984 GHz -21.93 dBm Q factor 194

= — —

Date: 5.SEP.2016 15:41:42

Channel 20dB Bandwidth (MHz)
Cmin 1,275884
Cnom 1,27725
Cmax 1,278

4.6. CONCLUSION

20dB Emission Bandwidth measurement performed on the sample of the product AirTV Player UIW4010ECH, SN:

N°002, in configuration and description presented in this test report, show levels compliant to the 47 CFR PART
15.247 & RSS 247 ISSUE 1 limits.
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5. NuMBER OF HOPPING FREQUENCY

5.1. TEST CONDITIONS

: Mathieu CERISIER
: September 6, 2016
:26 °C
144 %

Test performed by
Date of test

Ambient temperature
Relative humidity

5.2. TEST SETUP

- The Equipment Under Test is installed:

M On a table

O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
™ Conducted Method

O Radiated Method

- Test Procedure:

¥ FCC DA 00-705 (Number of Hopping Frequencies)
O ANSI C63.10 § 7.8.3

5.3. LIMIT

Number of Hopping Frequencies shall be at least 15 channels

5.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
Programmable AC/DC - KIKUSUI PCR500M A7049006 . Verified W|.th . Verified W|.th
power supply calibrated multimeter | calibrated multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months

N° 144014-691281-B
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5.5. RESULTS

GFSK

Call

Spectrum B

Ref Level 13.00 dém  Offset 21.40 dB & RBW 1 MHz Compatible FsSU
Att 10 dB  SWT 11.4 ps @ YBW 3 MHz Mode AUto FFT  Input 1 AC

O 1Pk Wiew

M1[1] 1.91 dBm
12 dBm 2.40299090 GHz

10 dBm

S dBm

6 dBm

4 dBm

FCAE M

Start 2.4 GHz 32000 pts Stop 2.4835 GHz

Date: 6.SEP.2016 15:27:59

Channel Number of Hopping Frequencies Limit
Call 79 Minimum 15
TEST REPORT
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/4 DQPSK
Call

Spectrum (%]

Ref Level 13.00 dBm Offset 21.40 dB & RBW 1 MHz Compatible F5U
Att 10 dB  SWT 11.4 ps & YBW 3 MHz Mode AUtO FFT  Input 1 AC
O 1Pk Wiew

M1[1] 2.20 dBm
12 dBm 2.40299090 GHz

10 dBm

2 dBm

6 dBm

L b T

Start 2.4 GHz 32000 pts Stop 2.4835 GHz

Date: 6.SEP.2016 15:43:52

Channel Number of Hopping Frequencies Limit
Call 79 Minimum 15
TEST REPORT
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8DPSK
Call

Spectrum (%]

Ref Level 13.00 dém Offset 21,40 de @ RBW 1 MHz Compatible FSU

Att 10 dB SWT 11,4 ps & YBW 3 MHz Mode Auto FFT  Input 1 AC
(O 1Pk Wiew

M1[1] 2.20 dBm
12 dem 2.40299090 GHz

10 dém

g dem

6 dbm

4 dBm

M1
fp fy " " y o fl

At
|

Start 2.4 GHz 32000 pts Stop 2.4835 GHz

Date: 6.SEP.2016 15:58:53

Channel Number of Hopping Frequencies Limit
Call 79 Minimum 15

5.6. CONCLUSION

Number of Frequency Hopping measurement performed on the sample of the product AirTV Player UIW4010ECH,

SN: N°002, in configuration and description presented in this test report, show levels compliant to the 47 CFR PART
15.247 & RSS-GEN ISSUE 4 limits.
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6. CARRIER FREQUENCY SEPARATION

6.1. TEST CONDITIONS

Test performed by : Mathieu CERISIER
Date of test : September 6, 2016
Ambient temperature :26 °C
Relative humidity 144 %

6.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
™ Conducted Method
O Radiated Method

- Test Procedure:
M FCC DA 00-705 (Carrier Frequency Separation)
O ANSI C63.10 § 7.8.2

6.3. LIMIT

Carrier Frequency Separation shall be at least two-thirds of the 20dB Bandwidth

6.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
Programmable AC/DC - KIKUSUI PCR500M A7049006 . Verified W|.th . Verified W|.th
power supply calibrated multimeter | calibrated multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months

N° 144014-691281-B
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6.5. RESULTS

GFSK

| Cmin Cnom
Spectrum ectrum o
sz L:vel 1.20 dm Offset 21.40dE @ RBW 30 kHz Compatible FSU iZf L:vel 1.20 dBm  Offset 21.40 dB @ RBW 30 kHz Compatible FSU =
Att 0dB  SWT  63.2 ps @ VBW 100 kHz _Mode Auto FFT__ Input 1 AC 0dB  SWT  63.2 us @ VBW 100 kHz _Mode Auto FFT_ Input 1 AC
enl:k - D2[1] -1.13 dB] D2[1] 0.03 dB)|
[ 1.0003130 MHz| 11 1.0000310 MHz|
o den b Mil1] oo -1.38 dB, v mif] -1.76 dB,
- / ﬁ 2.4019935160 GH M n 2.4409922970 GH
Hg i Hy e T g
8 der + * T m IN\V v’\‘ T n l
o PRVA| L WL IPUOY LN LU I WA 4 L G T AV Tl [0
VL DAL G CLOL - DO L N YW P BTN IV
[ [ S F LA
i
]
I
;
/
/
CF 2.4025 GHz 32000 pts Span 3.0 MHz CF 2.4415 GHz 32000 pts Span 3.0 MHz

J

J

Date: 6.SEP.2016 10:12:08

J

J

Date: 6.SEP.2016 10:15:25

Cmax

Spectrum

]

Ref Level 1.20 dém Offset 21.40 dB8 @ RBW 30 kHz Compatible

0de

FSU

SWT 63.2 ys @ VBW 100 kHz  Mode Auto FFT  Input 1 AC

ﬂ e 2.475991:2137DELBHI':
T P
TAPRR TRl
AN T
" NPT L A VD
il I IRz
|
|
|
|
:
|

i

J

Date: 6.SEP.2016 10:16:47

Channel Carrier Frequency Separation (MHz) Limit (MHz)
Cmin 1,000 Minimum 2/3 of 20dB Emission Bandwidth
Cnom 1,000 Minimum 2/3 of 20dB Emission Bandwidth
Cmax 1,000 Minimum 2/3 of 20dB Emission Bandwidth

N° 144014-691281-B
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| /4 DQPSK
| Cmin Cnom

Spectrum ] Spectrum ] u%:'

Ref Level 1.20 dm Offset 21.40 dB @ RBW 30 kHz Compatible FSU RefLevel 1.20 dBm Offset 21.40 d& ® RBW 30 kHz Compatible FSU

Att 0dB SWT 63245 @ YBW 100 kHz Mode Auto FET__ Input 1 AT 0dB SWT  632us @ VBW 100 kHz _Mode Auto FET__ Input 1 AC

[0 1Pk View O 1Pk View

0d D2[1] -1.38 dB)| D2[1] -0.08 dB]
T 998.7190 kHz| M1 -1.0013440 MHz]

2 dBm T M1 o -1.85 dem| [ 2 dern b2 m1[1] h -1.93dB

o 'l & 2.4019924840 GH ) )'i . 2.4419930780 GH

[ Th ] . [ y A (b ] ol [

BT LA, AR D LT LA A Wi

AL WL P AN\ | D I O P A P

s N A L Y Iy N Pt

-14 dem -14 dam

164 / -16 dBm:

-18 dém K -18 dém

-20 dém l\‘j -20 dBm

22d { 22 dém

-24 dBm / -24 dBm

o654 r -26 dBm:

;:Ef ;.D:EIIQS GHz 32000 pts Span 3.0 MHz czf ;.5215 GHz 32000 pts Span 3.0 MHz

) J

Date: 6.SEP.2016 10:22:11

) J

Date: 6.SEP.2016 10:23:32

Cmax
Spectrum
Ref Level 1.20 dém Offset 21,40 dB @ RBW 30 kHz Gompatible FsU
0de  SWT 63.2 ys & VBW 100 kHz  Mode Auto FFT  Input 1 AC
(O 1Pk View

N M1[1] -2.10 dBm|
2.4789924840 GHz|
p2[1] b2 -0.03 dB|

999.7500 kHz

- T 19
Ry Al

O T A

O SO AR N T LG A B O

12 dem T T

14 dBm: V \“ ”L

16 dBm

18 dBm V‘\J\

20 dBm: ll

22 dBm \

24 dBm \

26 dBm ll

-26 dBm \

GF 2.4795 GHz 32000 pts Span 3.0 MHz

].[ J —
Channel Carrier Frequency Separation (MHz) Limit (MHz)

Cmin 0,999 Minimum 2/3 of 20dB Emission Bandwidth
Cnom 1,001 Minimum 2/3 of 20dB Emission Bandwidth
Cmax 1,000 Minimum 2/3 of 20dB Emission Bandwidth
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N° 144014-691281-B Version : 02 Page 22/74



| Cmin Cnom
Spectrum ] Spectrum ] ‘%’
Ref Level 1.20 dBm Offset 21.40 dB @ RBW 30 kHz Compatible FSU Ref Level 1.20 dBm  Offset 21.40 dé @ RBW 30 kHz Compatible FSU
Att 0dB  SWT 632 ps @ VBW 100 kHz__Mode Auto FFT__ Input 1 AC Att 0dB  SWT 632 ps @ VBW 100 kHz__Mode Auto FFT__ Input 1 AC
[0 1Pk view [0 1Pk view
o b D2[1] —z.ovdefif o D2[1] ~1.50 dB)
= M1 1.0098750 MHZ| = M1 -1.0141880 MHz|
o ds X M1[1] -1.44 dem|lll 5 gam mil Y -1.74 dBm
D2 2.4019924840 GHz| N 2.4419925160 GHz]
-4 dBm A -4 dBm
-6 de ‘6 dam
-8 db € dBm
-10 dem -10 dem;
-12 dBm -12 dBm
-14d -14 dBm
-16 dBm -16 dBm
-18d -18 dBém
-20d -20 dBém
-22 dem -22 dem
-24d -24 dBm
-26 dem -26 dém
-28d -28 dBm
CF 2.4025 GHz 32000 pts Span 3.0 MHz CF 2.4415 GHz 32000 pts Span 3.0 MHz
Date: 6.SEP.2016 10:26:28 Date: 6.SEP.2016 10:31:49
Cmax
Spectrum ]
Ref Level 1.20 dBm oOffset 21.40 d8 @ RBW 30 kHz Compatible FsuU
Att 0de  SWT  63.2ps @ VBW 100 kHz _Mode Auto FFT  Input 1 AC
[0 1Pk view
04 D2[1] -0.46 dB|
1 1.0008750 MHz
2 dBm ¥ M1[1] po -2.09 dBm)
A 2.4789923910 GHz
-4 dBm
-6 der
-2dem
-10dern
-12 dBm
-14 dem
-16 dBm
-1adem
-20dem
-22 dBm
-24 dBm
-26 dBm
-28 dBm
CF 2.4795 GHz 32000 pts Span 3.0 MHz

) J

Date: 6.SEP.2016 10:37:42

Channel Carrier Frequency Separation (MHz) Limit (MHz)
Cmin 1,010 Minimum 2/3 of 20dB Emission Bandwidth
Cnom 1,014 Minimum 2/3 of 20dB Emission Bandwidth
Cmax 1,001 Minimum 2/3 of 20dB Emission Bandwidth

6.6. CONCLUSION

Carrier Frequency Separation measurement performed on the sample of the product AirTV Player UIW4010ECH, SN:

N°002, in configuration and description presented in this test report, show levels compliant to the 47 CFR PART
15.247 & RSS-GEN ISSUE 4 limits.
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7. TIME OF OCCUPANCY

7.1. TEST CONDITIONS

Test performed by : Mathieu CERISIER
Date of test : September 6, 2016
Ambient temperature :26 °C
Relative humidity 144 %

7.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
™ Conducted Method
O Radiated Method

- Test Procedure:
M FCC DA 00-705 (Time of Occupancy)
O ANSI C63.10§ 7.8.4

7.3. LIMIT

The Time of Occupancy shall not exceed 0.4s within any period of 0.4s multiplied by the number of hopping channels

employed

7.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
Programmable AC/DC - KIKUSUI PCR500M A7049006 _ Verified le[h _ Verified W|_th
power supply calibrated multimeter | calibrated multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months

N° 144014-691281-B
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7.5. RESULTS

Burst Length
GFSK
2DH1

Spectrum Spectrum
RefLevel 1200 c8m  Offset 2140 o2 = RBW L MAz  Gompatible P50 n.u. el 1100 c8m  Offset 2140 d2 = RBW 1 Wiz Compatible FoU
att Sd6 @ SWT  S00pF @ VBW 3 MHT nput 1 AC d5 @ SWT 50015 @ VBW 3 MHD nput 1 AC

Ths v Tes
) 5w
l L 397.1943 o
I PRI T o]
Py "“”‘T‘V‘r‘ “,"" ik i“'”", fal Gl oononon 5
———

500 @ SWT 50045 @ VBW 3 MMz

)

8 3 & 3 & 8B 8 B

CF 2.402 GHz 52000 pts 97000 pis

J

2000 55 LK)

pate: 6.552.2016 13:14:09 ate: 6.5EP.2016 13:14:57 pate: 6.58P.2016 13:15:34

Time of Occupancy
2DH1

3DH1

Spectrum Spectrum

it Laved 13,0008 —TRet 90 B TV 1 WG Compatiol 150 Offset 2190 d6 = RBW 10wz Gompatibie FoU uu. el 1,00 d5m  OFfset 21.40 6 = RBW 10 Gompatible F5
1006 @ SWT 3165 = VBW 3 MH: Tnput 1AC 10d6 @ SWT 165 @ VBW 3 Mz Tput 1 ac 10d6 @ SWT 165 @ VBW 3 Mz

Tput 1 AC

alPL igw
© T T T o] 578
| ‘ ‘ 5.015669 5|

Ml ~51.07 dem| M ~52.01 dem|

il A A MI!I'III'IHﬂﬂh‘lﬂﬂlflHMMHHMMMHHFWMH
I AR

I 1 0000
I DRI 0 T 00O O
LN | \!IHHIIIIIII I \HH i HHHHIIIIIII \I m Il

I I H
1 | LI | 00 RO
(ORI AR A | WU ROV 0 I OO

e e m

1
|
|
|

f
|
|
|
|

I

37000 pts ¥ llcr 2. 2 s 6 s/ ||[F 2,902 GHa

ate: 6.SE2.2016 14:39:55

te: 6.5EP.2016 14:16:27

Number of Hopping . )
Packet Type Burst Length (ms) during Time of Time of Occupancy (ms) élcnc::} c:r;lgm(emosf)
Occupancy pancy
DH1 0,396 261 103,36 400
2DH1 0,398 280 111,44 400
3DH1 0,397 300 119,1 400
TEST REPORT

N° 144014-691281-B Version : 02 Page 25/74



Burst Length

/4 DQPSK

DH3

2DH3

3DH3

ate: 6.587.2016 14:07:20

Packet Type

ate: 6.5E7.2016 14:01:59

Burst Length (ms)

Number of Hopping
during Time of
Occupancy

Date: 6.5EP.2016 13:41:26

Time of Occupancy (ms)

Limit of Time of
Occupancy (ms)

Spectrum 0 T W spectrum 0 TN spectrum 0 s
RefLevel 11.00 G Offset 2140 & & RBW 1 Compatibie FE0 Rof Lovel 1000 8 Offset 21.40 o = RBW 1 WH:  Compalibie FE0 RefLevel 10,00 cim  Offsel 2140 o8 = RBW 1 MRz Compatibis FE0
At 5dB = BWT Zms @ VBW 3 MHz Input 1 AC At 5B @ BWT 2ms @ VBW 3 MHz Input 1 AC At 5B @ BWT 2ms @ VBW 3 MHz Input 1 AC
TG VID TRE:VID TRGVID
[@ 1Pk Max [o 1Pk Max [o 1Pk Max
o11] Di[1] -53.48 dB)| Di[1] -53.22 dB)|
I'h 16510505 me 15409034 ] 1409004 ma
—— e | 5 7 dBm| o -2.4% dBm s e iy -2.42 daim|
-3.000 IY_R“; an‘ﬂ'?dra“ L G -3.000 —~ i - — —~ —
" L Lidd
20
0
<0
0
o oL o
"
- 4
7
Y
CF 2.402 GHz 32000 E.i 200.0 CF 2,402 GHz 32000 Els 200.0 ps/ CF 2,402 GHz 37000 Els 200.0 ps/
J T
bates s.szr.2016 13:16:11 bate: 6.5Ep.2006 13:16:54 bate: 6.5z7.2016 13:17:27
Spectrum TN spectrum TN spectrrum s
RefLevel 13.00 B Gfset 7190 B = RBW 1T &Y ftof Lovel 13.00 B OFeet 2190 &8 = WBW 1747 Gompatibie F5U Ref Level 13.00 d6m  Offset 2190 46 = RBW 17w Gompatible 750
At 1000 @ SWT 3165 @ VBW 3MHz Input 1 ac att 1006 @ SWT 3165 @ VBW 31 mput 1 Ac At 1006 @ SWT 3165 @ VBW 31 mput 1 Ac
oL can s
(@ 1Pk View [0 1Pk View [o 1Pk View
10 i i i - 10 I I 10 I I I
s b ‘ |m | |
| I
10car
0ca o
I | H il ii Il
Al Il Il (ELAIE 1 A | LR Il
M THTHHN bl . »M |
70 e ” |I
w ® - [l
CF 2407 GHz azoon s ERTEYS | | R 57000 pts a6/ ||lcrz a0z gz 57000 pts a6/

DH3

1,652

173

285,8

400

2DH3

1,65

164

270,6

400

3DH3

1,65

165

272,25

400
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Burst Length

8DPSK

DHS

Spectrum

2DH5

3DH5

pate: 6.557.2016 13:18:15

pate: 6.5EP.2016 13:19:04

Time of Occupancy

BN spectrum g W spectrum g &
BefLovel 11,008 Offset 2140 db & RBW TFE =0 RefLevel 11.00cm  Offset 21,40 ¢ = RBW 1 Gompatiie F Ref Lovel 1100 cim  Offset 2140 cb = RBW 1 Wiz Gompatible F5U
At 546 @ SWT 4ms @ VBW 3 MHz Input 1 AC At 5B SWT 4ms @ VBW 3 MHZ Input 1 AC At 5B SWT 4ms @ VBW 3 MHz Input 1 AC
The:viD TREVID TRG:VID
15t vz et war @ien wrar
L] ETETT ) EEErT ) zaiam
2699097 ms| 2000023 ms] 2808847 ms
| e 207 an [l ST - f [l oo 242 deen
75 000 der ouononons e 200 38 00000000 5 TR 2,200
10 20 a0
. 20 20
2 0 30
- - -
=0 = = -
a o1 Y
e
< <0 <0 —
S 70 70
™ 50 -
CF 7,307 GHz 52000 pts a00.0 ps/ || |[GFz 307 ariz az000 prs. s00.0ps7 | |[[GFz 30z ariz 52000 pts

300.0 Hsﬂ‘

pate: 6.58P.2016 13:20:34

Spectrum

Spectrum

RefLevel 11.00 S2m
At 5B @ SWT

LGS @ VBW 3 MHz

Offset 2140 & = RBW 1 MRz Gompatible FE0

RefLevel 10,00 d&m  Offse
At 5 db - SWT
saL

Input 140

2DH5

Spectrum

t 2190 dE = RBW 10 Compatible 20

365 @ VBW 3 Mz put 1 AC

5B e BWT

RefLevel 12.00 G2 Offsel 2140 ¢ = RBW L MRz Compalible FS0
365 @ VBW 3 MHz

Tnput 1 AC

G

M1l

o)
so,0a dom |l -

D]

mafa]

0.o0p00 5|

0.06 aa|
2.899 ms|
- 51303 defe]

H 97000 pts.

165/

T2000 pts 306/

ate: 6.5E2.2016 13:3:05

Packet Type

pate: 6.5£2.2016 13:20:48

Burst Length (ms)

Number of Hopping
during Time of
Occupancy

bate: 6.5£P.2016 13:26:16

Time of Occupancy (ms)

Limit of Time of
Occupancy (ms)

DH5

2,9

110

319

400

2DH5

2,9

124

359,6

400

3DH5

2,898

118

342

400

7.6. CONCLUSION

Time of Occupancy measurement performed on the sample of the product AirTV Player UIW4010ECH, SN: N°002,

in configuration and description presented in this test report, show levels compliant to the 47 CFR PART 15.247 &
RSS-GEN ISSUE 4 limits.
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8. DutY CYCLE

8.1. TEST CONDITIONS

Test performed by
Date of test

Ambient temperature

Relative humidity

8.2. TEST SETUP

: Mathieu CERISIER
: September 7, 2016
:26 °C
144 %

- The Equipment Under Test is installed:

M On a table

O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:

M Conducted Method

O Radiated Method

- Test Procedure:

M ANSI C63.10 § 11.6

8.3. LIMIT

None

8.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
Programmable AC/DC - KIKUSUI PCR500M A7049006 . Verified W|.th . Verified W|.th
power supply calibrated multimeter | calibrated multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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RESULTS

GFSK
Cmin
Spectrum 9 X =
Ref Level 13.00 dBm Offset 21.40 dB & RBW 3 MHz Compatible FSU

Att
SGL
(O 1Pk Clrw

10 dB & SWT

20 ms & ¥YBW 10 MHz

Input 1 AC

10 dBm

D2[1]

Brn

dBrr

M1[1

-a0.36
8.82308

dBrr

W

-70 dem
a0 dBm
CF 2.402 GHz 32000 pts 2.0 ms/
Marker
Type | Ref | Tre X-value Y-value Function Function Result
M1 1 5.823088 ms -50.36 dBm
C1 M1 1 2.882278 ms -4.85 dB
0z ML 1 3.719179 ms -1.17 dB

Date: 7.SEP.2016

09:51:26

Channel Duty Cycle (%) Duty Cycle Correction (dB)
Cmin 77,49 1.10
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/4 DQPSK

Spectrum

Ref Level 13.00 dBm
Att 10 dB & SWT

®

Cmin

B

Offset 21.40dB & RBW 3 MHz
20 ms & ¥BW 10 MHz

Compatible F5U

Input 1 AC

SGL

(O 1Pk Clrw

I D2[1]

10 dem—

—Wmu O—

70 dém
-80 dem
CF 2.402 GHz 32000 pts
Marker
Type | Ref | Trc X-value Y-value Function Function Result
M1 1 8.70996 ms -52.16 dBm
01| M1 1 2.881028 ms -2,17 dB
3.718554 ms 0.57 dB

M1

Date: 7.SEP.2016

09:53:31

Duty Cycle Correction (dB)

Channel Duty Cycle (%)
Cmin 77,47 1.1
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8DPSK

Cmin

Spectrum X =

Ref Level 13.00 dBm Offset 21.40 d& @ RBW 3 MHz Compatible F5U

Att 10 dB & SWT 20ms & ¥YBW 10 MHz Input 1 AC

SiGL

(0 1Pk Clrw

10 dBm—T7 I I I M1[1] -50.35 dBm
8.700584 ms

dam-wm—wmm S e

2.881028 m

Wy

CF 2.402 GHz 32000 pts 2.0 ms/
Marker

-70 dBm

-80 dBm

Type | Ref | Trc ¥-value ¥-value Function Function Result
M1 1 8.700584 ms -E0.35 dBm
D1 M1 1 2.881028 ms -4.84 dB
D2 M1 1 3.718554 ms -0.66 dB

Date: 7.SEP.2016 09:55:10

Channel Duty Cycle (%) Duty Cycle Correction (dB)
Cmin 77,47 1.1

8.6. CONCLUSION

Duty Cycle measurement performed on the sample of the product AirTV Player UIW4010ECH, SN: N°002, in
configuration and description presented in this test report, show levels compliant to the 47 CFR PART 15.247 & RSS
247 ISSUE 1 limits.

TEST REPORT
N° 144014-691281-B Version : 02 Page 31/74



9. Maximum CoNDUCTED OUTPUT POWER

9.1. TEST CONDITIONS

: Mathieu CERISIER
: September 7, 2016
:22°C
141 %

Test performed by
Date of test

Ambient temperature
Relative humidity

9.2. TEST SETUP

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
™ Conducted Method
O Radiated Method

- Test Procedure:

O FCC DA 00-705 (Peak Output Power)

¥ ANSI C63.10§ 7.8.5

9.3. LIMIT

Maximum Conducted Output power:

Shall not exceed 21dBm

Limits are reduced by G-6dBi if Antenna Gain above 6dBi

9.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
Programmable AC/DC - KIKUSUI PCR500M A7049006 _ Verified W|_th _ Verified W|_th
power supply calibrated multimeter | calibrated multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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9.5. RESULTS

GFSK

Cmin Cnom

Spectrum Spectrum

Ref Level 13,00 dém Offset 21,40 d8 & RBW 3 MHz Compatible FsU Ref Level 13,00 dBm Offset 21,40 dB & RBW 3 MHz Gompatible FsU

Att 10cdB  SWT 6358 ns @ YBW 10 MHz Mode Auto FFT  Input 1 AC Att 10cde  SWT 635.8ns @ YBW 10 MHz Mode Auto FFT  Input 1 AC
O 1Pk View (O 1Pk View

104 M1[1] 2.06 dBm| 10 d M1[1] 1.99 dBm

ML 2.402155160 GHz ML 2.441114660 GHz
T e T A R [ S —
L [ L |
-80 dB -B0dB
CF 2.402 GHz 32000 pts Span 6.0 MHz CF 2.441 GHz 32000 pts Span 6.0 MHz

11

J ) J

Date: 7.SEP.2016 10:08:30

Date: 7.SEP.2016 10:09:08

Channel

Offset Cable + Att (dB)

Cmax
Spectrum
RefLevel 13.00 dém Offset 21.40 dB @ RBW 3 MHz Compatible FSU
Att 10de  SWT  6352ns @ VBW 10 MHz Mode Auto FFT  Input 1 AC
[0 1Pk View
10dB mMi[1]
M1 2.479824220 GHz|
I S —
L R
CF 2.48 GHz 32000 pts Span 6.0 MHz

| ) RR R 0

Date: 7.SEP.2016 10:09:43

Antenna Gain (dBi)

Maximum Conducted Power (dBm)

Limit (dBm)

Cmin

21dBm. Reduced by G-
6dBi if Antenna Gain
above 6dBi

214 5,4 2.06

Cnom

21dBm. Reduced by G-
6dBi if Antenna Gain
above 6dBi

21,4 54 1.99

Cmax

21dBm. Reduced by G-
6dBi if Antenna Gain
above 6dBi

21,4 54 1.90
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/4 DQPSK

Cmin Cnom

Spectrum

Ref Level 13.00 dBm
Att 10cdB  SWT

<f

Spectrum

Offset 21.40 d& & RBW 3 MHz
635.8 ns & VBW 10 MHz

Compatible FSU
Mode Auto FFT

Ref Level 13,00 dém Offset 21.40 dB & RBW 3 MHz
Att 10cde  SWT 6358 ns @ VBW 10 MHz

Gompatible
Mode

Input 1 AC

(O 1PK View

FSU
Auto FFT

Input 1 AC

[O1PK View

Mi[1] 2.32 dBm|

10 dB

10 de M1[1]

M1
[EN. S0

e 2.402119530 GHz

e & A

od

R

2.17 dBm|
2.440863030 GHz

\\

—

-80 dB

-B0dB

CF 2.402 GHz

32000 pts Span 6.0 MHz CF 2.441 GHz 32000 pts

11

Span 6.0 MHz

] (] )i ]

Date: 7.SEP.2016 10:07:49

Date: 7.SEP.2016 10:07:09

Channel

Offset Cable + Att (dB)

Cmax

Spectrum

RefLevel 13.00 dBm  Offset 21.40 dB @ RBW 3 MHz
Att i0de  SWT
[0 1Pk view

Gompatible FSU

635.8 ns @ VBW 10 MHz Mode Auto FFT  Input 1 AC

10d M1[1] 1.99 dBm|
it 2.479857590 GHz
R, S —
|| [T
CF 2,48 GHz 32000 pts Span 6.0 MHz

| ) RR RN 0

Date: 7.SEP.2016 10:06:33

Antenna Gain (dBi)

Maximum Conducted Power (dBm)

Limit (dBm)

Cmin

21,4 54 2.32

21dBm. Reduced by G-
6dBi if Antenna Gain
above 6dBi

Cnom

21,4 54 217

21dBm. Reduced by G-
6dBi if Antenna Gain
above 6dBi

Cmax

21,4 54 1.99

21dBm. Reduced by G-
6dBi if Antenna Gain
above 6dBi
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/4 DQPSK

Cmin Cnom

Spectrum

<f

Spectrum

Ref Level 13.00 dem Offset 21.40 d2 & RBW 3 MHz Compatible FSU RefLevel 13.00 dBm Offset 21.40 d2 & RBW 3 MHz Compatible FSU
Att 10dE  SWT 6358 ns @ VBW 10 MHz _Mode Auto FFT__Input 1 AC Att 10dB  SWT 6358 ns ® VBW 10 MHz _Mode Auto FFT__Input 1 AC
(O 1Pk Max (O 1Pk View
10 d8 Mi1[1] 2.77 dBm| 10 d6 M1[1] 2.53 dBm|
" 2.401953590 GHz 1 2.441026530 GHz
([ 4+ 7 e 0d I e I R

-80 dB

-B0dB

CF 2.402 GHz

32000 pts Span 6.0 MHz CF 2.441 GHz 32000 pts

11

Span 6.0 MHz

] [ )i ]

Date: 7.SEP.2016 10:02:51

Date: 7.SEP.2016 10:05:07

Channel

Offset Cable + Att (dB)

Cmax

Spectrum

RefLevel 13.00 dém Offset 21.40de ® RBW 3 MHz Gompatible FSU

Att 10de  SWT  635.8ns @ VBW 10 MHz Mode Auto FFT _ Input 1 AC
[0 1Pk View
10d M1[1] 2.31 dBm|
; 2.480015090 GHz|
e i
| [

CF 2.48 GHz 32000 pts
i J

Date: 7.SEP.2016 10:05:54

Antenna Gain (dBi)

Span 6.0 MHz

Maximum Conducted Power (dBm)

Limit (dBm)

Cmin

21,4 54 2.77

21dBm. Reduced by G-
6dBi if Antenna Gain
above 6dBi

Cnom

21,4 54 2.53

21dBm. Reduced by G-
6dBi if Antenna Gain
above 6dBi

Cmax

21,4 54 2.31

21dBm. Reduced by G-
6dBi if Antenna Gain
above 6dBi
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9.6. CONCLUSION

Maximum Conducted Output Power measurement performed on the sample of the product AirTV Player

UIW4010ECH, SN: N°002, in configuration and description presented in this test report, show levels compliant to the
47 CFR PART 15.247 & RSS 247 ISSUE 1 limits.
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10.

UNWANTED EMISSIONS INTO NON-RESTRICTED FREQUENCY BANDS AT THE BAND EDGE

10.1.

TEST CONDITIONS

Test performed by
Date of test

Ambient temperature
Relative humidity

10.2.

TEST SETUP

: Mathieu CERISIER
: October 3, 2016
122 °C

41 %

- The Equipment Under Test is installed:
M On a table
O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:
™ Conducted Method
O Radiated Method

- Test Procedure:
M FCC DA 00-705 (Band-edge Compliance of RF Conducted Emissions)
O ANSI C63.10 § 7.8.6

10.3. LIMIT
All Spurious Emissions must be at least 20dB below the Fundamental Radiator Level at the Band Edge Edge “2400MHz
& 2483,5MHZz”
10.4. TEST EQUIPMENT LIST
DESCRIPTION MANUFACTURER MODEL N° LCIE Calibration date Calibration due
Multi-meter KEITHLEY 2000 A1242090 2016/05 2018/05
Programmable AC/DC - KIKUSUI PCR500M A7049006 _ Verified le[h _ Verified W|_th
power supply calibrated multimeter | calibrated multimeter
EMI receiver ROHDE & SCHWARZ ESR7 A2642023 2015/03 2016/10
RF cable & 20 dB Télédyne 920-0202-048 A5329661 2015/10 2016/10
attenuator

Note: In our quality system, the test equipment calibration due is more & less 2 months
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TEST REPORT
Version : 02

Page 37/74




10.5. RESULTS

GFSK

Cmin/Cnom/Cmax

Spectrum

Ref Level 13.00 deém  Offset 21.40 dB & RBW 100 kHz Compatible FSU
Att 10 dB SWT 94.8 ps @ YBW 300 kHz Mode Auto FFT

Input 1 aAC

O 1Pk Yiew@ZPk Yiew@ 3Pk Yiew

10 dBﬂMl
T

gl
0 dBm ?

10 I

-20 df

-30 df

-40 df

-50 df
[ 4
h

= R
RS

-70 df

S0En
I

CF 2.44175 GHz 32000 pts

Span 93.5 MHz

Marker
Type | Ref X-value ¥-value

Function Result

M1 2.4021542 GHz 2,87 dBm

Dz M1 -2.15421 MHz -60.79 dB

M3 2.4411554 GHz 2.78 dBm

M4 2.4799959 GHz 2.61 dém

D& M 3.50412 MHz -61.78 dB

)

Date: 3.0CT.2016 18:37:52

Frequency (MHz) Level (dBc) Limit (dBc)
2400 60,79 20
2483.5 61,78 20
TEST REPORT
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GFSK

Spectrum

Call

Ref Level 13.00 dBm
Att 10 db

Offset 21.40 dB & RBW 100 kHz
SWT 94.8 ps @ ¥BW 300 kHz

Compatible
Mode

FsuU
Auto FFT  Input 1 AC

11
NPT, S

T

A

R,

-0 =0

CF 2.44175 GHz

32000 pts

Span 93.5 MHz

Ref

X-value

Y-value

Function

Function Result

2.4090002 GHz

0.80 dBm

M1

-9.0002 MHz

-53.60 dB

M1

74,5224 MHz

-60.93 dB

Date: 3.0CT.2016 18:

Frequency (MHz) Level (dBc) Limit (dBc)
2400 53,66 20
2483.5 60,93 20
TEST REPORT
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/4 DQPSK
Cmin/Cnom/Cmax

Spectrum

Ref Level 13.00 dem Offset Z1.40 dB @ RBW 100 kHz Compatible FSU
Att 10 dB SWT 04,8 ps @ YBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk View@2Pk Yiew@3Pk Yiew

10 dBm

M1

0 der—-

-10 df

-20 df

-30 df

-40 dir

|
o

|
Cormgrs e e i e AN P e ,.Jl.,.nnwl.;\!l:uuwwr
o B R R (1 o A

L ipa Fae— ¥
e A Y I Y e Whmite e b Ui

32000 pts Span 93.5 MHz

Ref ¥-value Y-value Function Function Result
2.4019935 GHz 0.82 dBm
il -1.99351 MHz -53.61 de
2.4410005 GHz 0.50 dBm

2.479993 GHz 0.36 dBm
G 3. 50704 MHz -57.38 dB

)

Date: 3.0CT.201¢ 18:43:27

Frequency (MHz) Level (dBc) Limit (dBc)
2400 53,51 20
2483.5 57,38 20
TEST REPORT
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/4 DQPSK
Call

Spectrum

Ref Level 13.00 dem Offset 21.40 dB & RBW 100 kHz Compatible FSuU
Att 10de  SWT 94.8 ps @ Y¥BW 300 kHz Mode Auto FFT  Input 1 AC
O 1Pk Wiew

Fz

32000 pts Span 93.5 MHz

Ref X-value Y-value Function Function Result
2,.4109929 GHz 0.87 dBm
M1 -10,99292 MHz -54.32 dB
M1 72.50712 MHz -62.21 dB

Date: 3.0CT.2016 18:52:03

Frequency (MHz) Level (dBc) Limit (dBc)
2400 54,32 20
2483.5 62,21 20
TEST REPORT
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8DPSK
Cmin/Cnom/Cmax

Spectrum

Ref Level 13.00 dBm Offset 21.40 dB & RBW 100 kHz Compatible FsU
Att 10de  SWT 94.8 ps @ YBW 300 kHz  Mode AUto FFT  Input 1 AC
O 1Pk Miew@2Pk Yiew@ 3Pk View

10 dB

0 dBrr

-10 df

-20 df

-30 df

-40 da:
: |
50d;

z

TR

R AT DT i A SRR T TR o ‘_'ﬂ‘."_‘_"."‘f'.‘\f"irmt"4'v'ﬁ."4,'..*'.';-'.‘.‘.!.-m. i

=70 dBm

B0 g

|
CF 2.44175 GHz 32000 pts Span 93.5 MHz
varker

Type | Ref ¥X-value Y-value Function Function Result
11 2.4019935 GHz 0.82 dBm
D2 Il 1 -1.,99351 MHz -51.56 dB
M]3 2.4411554 GHz 0.62 dbm
Ml 2,479993 GHz 0.36 dBm
D5 Il < 3. 50704 MHz -58.08 dB

)

Date: 3.0CT.2016 18:46:17

Frequency (MHz) Level (dBc) Limit (dBc)
2400 51,56 20
2483.5 58,08 20
TEST REPORT
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8DPSK
Call
Spectrum | |n%1 |
Ref Level 13.00 dBm Offset 21.40 dB @ RBW 100 kHz Compatible F5U
Att 10 dB  SWT 94.8 ps @ YBW 300 kHz Mode aUto FFT  Input 1 AC
O 1Pk Wiew
10 dBm
0 denm— — ——— —
-10 dim
-20 dem
-30 dBm
-40 dimn
-50 df#m
-A0dBm
-70 deim
I F2
-30 tFll 1 ‘
CF 2.441735 GHzZ 32000 pts Span 93.5 MHz
Marker
Type | Ref | Trc | ¥-value Y-value | Function Function Result |
M1 1 2.4129944 GHz 0.83 dém
Dz 1l 1 -12.9944 MHz -£3.26 dB
03 rl 1 70.50563 MHz -60.78 dB
[ ][ ] | FEEEETTN ™.
Date: 3.0CT.2016 18:53:23
Frequency (MHz) Level (dBc) Limit (dBc)
2400 53,26 20
2483.5 60,78 20

10.6. CONCLUSION

Unwanted Emission into non-restricted frequency bands at the band edge measurement performed on the sample of the

product AirTV Player UIW4010ECH, SN: N°002, in configuration and description presented in this test report, show
levels compliant to the 47 CFR PART 15.247 & RSS 247 ISSUE 1 limits.
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11. UNWANTED EMISSIONS INTO NON-RESTRICTED FREQUENCY BANDS

11.1. TEST CONDITIONS

Test performed by
Date of test

Ambient temperature
Relative humidity

11.2. TEST SETUP

: Arnaud FAYETTE
: August 31, 2016

124 °C
144 %

- The Equipment Under Test is installed:

M On a table

O In an anechoic chamber

- Measurement is performed with a spectrum analyzer in:

M Conducted Method
O Radiated Method

- Test Procedure:

M FCC DA 00-705 (Spurious RF Conducted Emissions)

o ANSI C63.10 § 7.8.8

11.3. LIMIT

All Spurious Emissions must be at least 20dB below the Fundamental Radiator Level

11.4. TEST EQUIPMENT LIST

DESCRIPTION MANUFACTURER MODEL NeLCIE | Cdllbration | Calibration
Multi-meter KEITHLEY 2000 A1242090 2017/06 2017/06
Programmable AC/DC -; KIKUSUI PCR500M A7040079 2016/06 2017/06
power supply
EMI receiver ROHDE & SCHWARZ ESI40 1088 740K40 A2642010 2016/07 2017/07
Cable sans; ATEM SMA 0.5m A5329645 2015/08 2016/08
Rejector filter 2,4GHz - 2.45GHz A7484048 2015/12 2016/12

Note: In our quality system, the test equipment calibration due is more & less 2 months
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11.5. RESULTS

GFSK

Cmin/Cnom/Cmax

Description Sous-bande 1

Fréquences: 80 MHz - 25 GHz (Mode: Lin, Pas: 100 kHz ) ——— Unwanted Emission BR EDR 1-DH5 Cnom - Mes.Peak (71) ()
Réglages: RBW: 100 kHz, VBW: 300 kHz, Durée balayage : 1 ms/Pts, Atténuation : 44768040, Nombre de Balayages : 1, Preamp : Off, LN Preamp : Off, Preselegtgiis {8t Emission BR EDR 1-DH5 Cmax - Mes.Peak (72) ()

Unwanted Emission BR EDR 1-DH5 Cmin - Mes.Peak (70) ()

20
dBm 10

0

-60 ‘ \‘
-70 L | MW P Al
AT i A v ¢

- s e i W

O RN i A

-90

-100

30MHz 100M 1G 10G 25GHz
Fréquence

Frequency (MHz) Level (dBm) Level (dBc Limit (dBc
2402 4,04
2242 -59,80 63,83 20
2348 -54,97 59,01 20
4804 -54,61 58,64 20
2441 4,18
2386 -55,62 59,80 20
2496 -55,71 59,89 20
4882 -51,80 55,98 20
2480 4,46
2320 -56,94 61,40 20
2540 -56,23 60,69 20
4960 -56,15 60,62 20
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/4 DQPSK

Cmin/Cnom/Cmax

Description Sous-bande 1 Unwanted Emission BR EDR 2-DH5 Cmin - Mes.Peak (73) ()
Fréquences: 80 MHz - 25 GHz (Mode: Lin, Pas: 100 kHz ) Unwanted Emission BR EDR 2-DH5 Cmax - Mes.Peak (75) ()
Réglages: RBW: 100 kHz, VBW: 300 kHz, Durée balayage : 1 ms/Pts, Atténuation : 45163872, Nombre de Balayages : 1, Preamp : Off, LN Preamp : Off, Preselegigusnfd Emission BR EDR 2-DH5 Cnom - Mes.Peak 74 ()

20
dBm 10
0
-10
-20
-30
-40
-50
-60 \
" L A J‘,W X un"?“w
-70 g /" MWMM%aw}l‘“umy-wm; W bttt s
-80 Mﬁm’mk"“:a‘“‘n lvw..‘;l l;‘ .#WWW‘WAW o ,J j““ i w‘f"“mkwmwﬁ%mwuw\nw /m“n‘ il it
-90
-100
30MHz 100M 1G 10G 25GHz
Fréquence
Frequency (MHz) Level (dBm) Level (dBc) Limit (dBc)
2402 -0,64
2562 -60,42 59,78 20
4804 -61,86 61,22 20
6987 -62,66 62,02
2441 0,26
2383 -62,87 63,13 20
2499 -64,47 64,74 20
4882 -59,24 59,51 20
2480 2,48
2320 -59,53 62,01 20
2519 -66,56 69,04 20
4960 -63,12 65,60 20
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8DPSK

Cmin/Cnom/Cmax

Description Sous-bande 1 Copie de Unwanted Emission BR EDR 2-DH5 Cmin - Mes.Peak (76) ()
Fréquences: 30 MHz - 25 GHz (Mode: Lin, Pas: 100 kHz ) Unwanted Emission BR EDR 3-DH5 Cmax - Mes.Peak (78) ()
Réglages: RBW: 100 kHz, VBW: 300 kHz, Durée balayage : 1 ms/Pts, Atténuation : 48643952, Nombre de Balayages : 1, Preamp : Off, LN Preamp : Off Pieselegtewsid®n BR EDR 3-DH5 Cnom - Mes.Peak @n 0

20
dBm 10
0
-10
-20
-30
-40
-50
-60
Y
|
-70 ) .'%MMM R Wi i S A,
- Aohs ™ m PRI i
%0 A S Wi
-90
-100
30MHz 100M 1G 10G 25GHz
Fréquence
Frequency (MHz) Level (dBm) Level (dBc) Limit (dBc)
2402 0,96
2349 -64,28 65,24 20
3312 -68,73 69,69 20
4804 -61,12 62,08 20
2441 -0,36
860,9 -70,91 70,54 20
2499 -65,33 64,97 20
4882 -59,00 58,63 20
2480 0,16
2320 -59,16 59,32 20
2640 -59,78 59,94 20
4960 -62,99 63,16 20

11.6. CONCLUSION

Unwanted Emission into non-restricted frequency bands measurement performed on the sample of the product AirTV
Player UIW4010ECH, SN: N°002, in configuration and description presented in this test report, show levels
compliant to the 47 CFR PART 15.247 & RSS 247 ISSUE 1 limits.
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12. AC POWER LINE CONDUCTED EMISSIONS

12.1. TEST CONDITIONS

Test performed by

Date of test

Ambient temperature

Relative humidity

12.2. TEST SETUP

: Laurent DENEUX
: September 19, 2016

122 °C
47%

The product has been tested according to ANSI C63.10 (2013) method. The EUT is placed on the ground reference
plane, at 80cm from the LISN. The distance between the EUT and the vertical ground plane is 40cm. Auxiliaries are
powered by another LISN. The cable has been shorted to 1meter length. The EUT is powered through the LISN.
Measurement is made with a receiver in peak mode. This was followed by a Quasi-Peak, i.e. CISPR measurement for
any strong signal. If the average limit is met when using a Quasi-Peak detector, the EUT shall be deemed to meet both
limits and measurement with the average detector is unnecessary. The LISN (measure) is 50Q / 50uH. Interconnecting
cables and equipment's were moved to position that maximized emission.

12.3. LIMIT

Quasi-Peak

0,15kHz to 0,5MHz: 66dBuV to 56dBuV*

0,5MHz to 5MHz: 56dBuV
5MHz to 30MHz: 60dBuV

Average

0,15kHz to 0,5MHz: 56dBuV to 46dBuV*

0,5MHz to 5SMHz: 46dBpV
5MHz to 30MHz: 50dBpV

*Decreases with the logarithm of the frequency

12.4. TEST EQUIPMENT LIST
Test Equipment Used
Description Manufacturer Model Identifier Cal. Date Cal. Due
EMI Test ROHDE &
Receiver SCHWARZ ESCI A2642017 2016-08 2017-08
V ISLN ROHDE & ESH2-75 C2322001 2016-05 2017-05
SCHWARZ
Pulse limiter ROHDE & ESH3-22 A2649008 2016-03 2017-03
SCHWARZ
Cable - - A5329417 2015-10 2016-10
Ground plane LCIE - - -
Note: In our quality system, the test equipment calibration due is more & less 2 months
12.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION
M None O Divergence:
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12.6. RESULTS

Channel
Phase

.meMJMmMMiLL]

W

il
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Phase Line

Frequency Peak Level Quasi-Peak Level | Quasi-Peak Limit | Average Level Average Limit
(MHz) (dBuV) (dBuV) (dBuV) (dBuV) (dBuV)
0.161 48.8 - 65.4 32 55.4
0.365 43.4 - 58.6 35 48.6

1.08 29.2 - 56 22.4 46
7.922 27 - 60 18 50
23.13 28.7 - 60 24.5 50

Neutral Line

Frequency Peak Level Quasi-Peak Level | Quasi-Peak Limit | Average Level Average Limit
(MHz) (dBuV) (dBuV) (dBuV) (dBuV) (dBuV)
0.160 43.8 - 65.4 29.7 55.4
0.354 43 - 58.8 35 48.8
0.617 27 - 56 20 46
7.924 24 - 60 17 50

23.128 28.8 - 60 23.7 50
12.7. CONCLUSION

Ac Power Line Conducted Emission measurement performed on the sample of the product AirTV Player

UIW4010ECH, SN: N°002, in configuration and description presented in this test report, show levels compliant to the
47 CFR PART 15.407 & RSS 247 ISSUE 1 limits.
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13. UNWANTED EMISSIONS IN RESTRICTED FREQUENCY BANDS

13.1. TEST CONDITIONS

Test performed by : Laurent DENEUX

Date of test : September 19, 2016 to September 21, 2016
Ambient temperature . 22°C

Relative humidity : 51%

13.2. TEST SETUP

The product has been tested according to ANSI C63.10 (2013). The EUT is placed on an open area test site. Distance
between measuring antenna and the EUT is 10m. Test is performed in horizontal (H) and vertical (V) polarization with
bilog antenna below 1GHz and with a horn antenna above 1GHz. Measurement bandwidth was 120kHz below 1GHz
and 1MHz above 1GHz. The level has been maximised by the turntable rotation of 360 degrees range on the 3 axis of
EUT. Antenna height search was performed from 1 to 4m. The EUT is place at 1.5m high above 1GHz and at 0.8m high
under 1GHz.

13.3. LIMIT

Limit at 10m:

30MHz to 88MHz: 29.5dBuV/m QPeak

88MHz to 216MHz: 33dBuV/m QPeak

216MHz to 960MHz:  35.5dBpV/m QPeak

960MHz to 1000MHz: 43.5dBpV/m QPeak

Above 1000MHz: 63.5BpV/m Peak
43.5BpV/m Average

13.4. TEST EQUIPMENT LIST

Test Equipment Used
Description Manufacturer Model Identifier Cal. Date Cal. Due
EMI Test ROHDE & SCHWARZ ESR 101403 2016-06 2017-06
Receiver
Open test site LCIE - F2000400 2016-05 2017-05
Preamplifier HEWLETT PACKARD 8449B A4069002 2016-01 2017-01
Bilog antenna CHASE 6(1::32LA C2040040 2016-01 2017-01
Horn antenna |AH SYSTEMS SAS-572 C2042026 2016-04 2018-04
Horn antenna EMCO 3115 C2042016 2016-02 2017-02
Cable - - A5329542 2016-02 2017-02
Cable - - A5329449 2015-11 2016-11
Cable - - A5329368 2015-11 2016-11
cable - - A5329444 2015-11 2016-11

Note: In our quality system, the test equipment calibration due is more & less 2 months
13.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION

M None O Divergence:
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13.6. RESULTS

GFSK 1-DH5
Below 1GHz
Cnom
Vertical & horizontal Polarization

Fréquence (MHz)
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GFSK
Above 1GHz
Cnom
Vertical & horizontal Polarization (peak measurement)

Fréquence (MHz)

Fréquence (MHz)
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GFSK
Above 1GHz Zoom 2310MHz-2500MHz
Cmin
Vertical Polarization

Fréquence (MHz)
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GFSK
Above 1GHz Zoom 2310MHz-2500MHz
Cnom
Vertical Polarization

Fréquence (MHz)

TEST REPORT
N° 144014-691281-B Version : 02 Page 55/74



GFSK
Above 1GHz Zoom 2310MHz-2500MHz
Cmax
Vertical Polarization

Fréquence (MHz)
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/4 DQPSK

Above 1GHz Zoom 2310MHz-2500MHz

Cmin

Vertical Polarization

110
dBLVIm

20

10

°

-10
2.3GHz 25GHz
Fréquence (MHz) Sous-bande 1

Horizontal polarization

T
dByV/m

MWWW%WNWNW‘WMWWWMWW“M/ il :“,;wvl“ “‘rlﬁv‘.‘v&.m‘n‘,“v“!‘n'hWWWMM
ij ; ") Yj WJJ

23GHz
Fréquence (MHz) Sous-bande 2)
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/4 DQPSK

Above 1GHz Zoom 2310MHz-2500MHz

Cnom

Vertical Polarization
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/4 DQPSK
Above 1GHz Zoom 2310MHz-2500MHz
Cmax
Vertical Polarization

Wl b el e
VI
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8DPSK
Above 1GHz
Cmin
Vertical Polarization

Fréquence (MHz)

Fréquence (MHz)
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8DPSK
Above 1GHz
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Vertical Polarization
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8DPSK
Above 1GHz Zoom 2310MHz-2500MHz
Cmax
Vertical Polarization
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Below 1GHz

Polarization Frequency QPeak Level Limit
(MHz) (dBuV/m) (dBuV/m)

Vertical 30.6 21.8 29.5
Vertical 33.5 20.49 29.5
Vertical 35.3 19.51 29.5
Vertical 37.5 19.13 29.5
Vertical 43.5 21.24 29.5
Vertical 457 20.18 29.5
Vertical 47.8 23.09 29.5
Vertical 49.8 20.73 29.5
Vertical 51 21.84 29.5
Vertical 52.9 20.96 29.5
Vertical 55.3 20.52 29.5
Vertical 63.6 20.23 29.5
Vertical 104.6 16.12 33
Vertical 107.3 20.39 33
Vertical 108.8 26.38 33
Vertical 111.6 25.89 33
Vertical 113.1 20.76 33
Vertical 114.9 20.38 33
Vertical 117.1 20.65 33
Vertical 119.1 20.15 33
Vertical 125 26.06 33
Vertical 141.2 16.83 33
Vertical 150 24.01 33
Vertical 156.4 18.9 33
Vertical 180.9 19.54 33
Vertical 185 23.53 33
Vertical 194 23.65 33
Vertical 215.4 20.33 33
Vertical 250 23.04 35.5
Vertical 297 .1 24.19 35.5
Vertical 337.4 19.53 35.5
Vertical 375 26.92 35.5
Vertical 398.3 29.18 35.5
Vertical 500 28.33 35.5
Vertical 700 29.14 35.5
Vertical 800 29.64 35.5
Vertical 891 25.75 35.5
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Below 1GHz

Polarization Frequency QPeak Level Limit
(MHz) (dBuV/m) (dBuV/m)

Horizontal 55.2 19.9 29.5
Horizontal 108.8 26.18 33
Horizontal 110.1 19.98 33
Horizontal 110.8 19.66 33
Horizontal 113.1 25.75 33
Horizontal 117.1 22.84 33
Horizontal 157.6 20.02 33
Horizontal 217.4 21.6 35.5
Horizontal 250 25.94 35.5
Horizontal 375 27.66 35.5
Horizontal 398.3 27.08 35.5
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GFSK
Above 1GHz
Cmin

Average ITIEED Average i

Polarization Frequency Level Level + Duty Limit Peak Level | Peak Limit

(MHz) (dBuV/m) Cycle (dBuV/m) (dBuV/m) (dBuV/m)

(dBuV/m)

Vertical 1000,4 27,31 28,42 43.5 36.14 63.5
Vertical 1023,7 28,74 29,85 43.5 35.92 63.5
Vertical 1103,5 30,51 31,62 43.5 34.78 63.5
Vertical 1125 30,08 31,19 43.5 34.46 63.5
Vertical 1199,8 30,31 31,42 43.5 39.24 63.5
Vertical 1200 30,64 31,75 43.5 44.39 63.5
Vertical 1250 26,37 27,48 43.5 30.41 63.5
Vertical 1397 31,28 32,39 43.5 39.13 63.5
Vertical 1400,1 32 33,11 43.5 35.06 63.5
Vertical 1548,7 28,51 29,62 43.5 37.98 63.5
Vertical 1549,2 29,52 30,63 43.5 37.29 63.5
Vertical 1992,2 24 4 25,51 43.5 30.96 63.5
Vertical 2390 27 28,11 43.5 38 63.5
Vertical 2483,5 28 29,11 43.5 39.3 63.5
Horizontal 1000,4 27,24 28,35 43.5 36.4 63.5
Horizontal 1199,8 30,53 31,64 43.5 39.41 63.5
Horizontal 1400,1 32 33,11 43.5 35.24 63.5
Horizontal 1549,2 29,45 30,56 43.5 37.11 63.5
Horizontal 1992,2 24,2 25,31 43.5 31.02 63.5
Horizontal 2390 23 24,11 43.5 35.3 63.5
Horizontal 2483,5 24,3 25,41 43.5 35.6 63.5
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GFSK
Above 1GHz
Cnom

Average ITIEED Average i

Polarization Frequency Level Level + Duty Limit Peak Level | Peak Limit

(MHz) (dBuV/m) Cycle (dBuV/m) (dBuV/m) (dBuV/m)

(dBuV/m)

Vertical 1000,4 27,31 28,42 43.5 36.14 63.5
Vertical 1023,7 28,74 29,85 43.5 35.92 63.5
Vertical 1103,5 30,51 31,62 43.5 34.78 63.5
Vertical 1125 30,08 31,19 43.5 34.46 63.5
Vertical 1199,8 30,31 31,42 43.5 39.24 63.5
Vertical 1200 30,64 31,75 43.5 44.39 63.5
Vertical 1250 26,37 27,48 43.5 30.41 63.5
Vertical 1397 31,28 32,39 43.5 39.13 63.5
Vertical 1400,1 32 33,11 43.5 35.06 63.5
Vertical 1548,7 28,51 29,62 43.5 37.98 63.5
Vertical 1549,2 29,52 30,63 43.5 37.29 63.5
Vertical 1992,2 24 4 25,51 43.5 30.96 63.5
Vertical 2390 27,4 28,51 43.5 38.3 63.5
Vertical 2483,5 27,7 28,81 43.5 39 63.5
Horizontal 1000,4 27,24 28,35 43.5 36.4 63.5
Horizontal 1199,8 30,53 31,64 43.5 39.41 63.5
Horizontal 1400,1 32 33,11 43.5 35.24 63.5
Horizontal 1549,2 29,45 30,56 43.5 37.11 63.5
Horizontal 1992,2 24,2 25,31 43.5 31.02 63.5
Horizontal 2390 247 25,81 43.5 36 63.5
Horizontal 2483,5 24,8 25,91 43.5 36.5 63.5
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GFSK
Above 1GHz
Cmax

Average ITIEED Average i

Polarization Frequency Level Level + Duty Limit Peak Level | Peak Limit

(MHz) (dBuV/m) Cycle (dBuV/m) (dBuV/m) (dBuV/m)

(dBuV/m)

Vertical 1000,4 27,31 28,42 43.5 36.14 63.5
Vertical 1023,7 28,74 29,85 43.5 35.92 63.5
Vertical 1103,5 30,51 31,62 43.5 34.78 63.5
Vertical 1125 30,08 31,19 43.5 34.46 63.5
Vertical 1199,8 30,31 31,42 43.5 39.24 63.5
Vertical 1200 30,64 31,75 43.5 44.39 63.5
Vertical 1250 26,37 27,48 43.5 30.41 63.5
Vertical 1397 31,28 32,39 43.5 39.13 63.5
Vertical 1400,1 32 33,11 43.5 35.06 63.5
Vertical 1548,7 28,51 29,62 43.5 37.98 63.5
Vertical 1549,2 29,52 30,63 43.5 37.29 63.5
Vertical 1992,2 24 4 25,51 43.5 30.96 63.5
Vertical 2390 27 28,11 43.5 38.4 63.5
Vertical 2483,5 28,4 29,51 43.5 40 63.5
Horizontal 1000,4 27,24 28,35 43.5 36.4 63.5
Horizontal 1199,8 30,53 31,64 43.5 39.41 63.5
Horizontal 1400,1 32 33,11 43.5 35.24 63.5
Horizontal 1549,2 29,45 30,56 43.5 37.11 63.5
Horizontal 1992,2 24,2 25,31 43.5 31.02 63.5
Horizontal 2390 23,4 24,51 43.5 34.5 63.5
Horizontal 2483,5 25 26,11 43.5 35.5 63.5
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/4 DQPSK

Above 1GHz
Cmin

Average ITIEED Average i

Polarization Frequency Level Level + Duty Limit Peak Level | Peak Limit

(MHz) (dBuV/m) Cycle (dBuV/m) (dBuV/m) (dBuV/m)

(dBuV/m)

Vertical 1000,4 27,31 28,42 43.5 36.14 63.5
Vertical 1023,7 28,74 29,85 43.5 35.92 63.5
Vertical 1103,5 30,51 31,62 43.5 34.78 63.5
Vertical 1125 30,08 31,19 43.5 34.46 63.5
Vertical 1199,8 30,31 31,42 43.5 39.24 63.5
Vertical 1200 30,64 31,75 43.5 44.39 63.5
Vertical 1250 26,37 27,48 43.5 30.41 63.5
Vertical 1397 31,28 32,39 43.5 39.13 63.5
Vertical 1400,1 32 33,11 43.5 35.06 63.5
Vertical 1548,7 28,51 29,62 43.5 37.98 63.5
Vertical 1549,2 29,52 30,63 43.5 37.29 63.5
Vertical 1992,2 24 4 25,51 43.5 30.96 63.5
Vertical 2390 26,5 27,61 43.5 38 63.5
Vertical 2483,5 27,3 28,41 43.5 38.2 63.5
Horizontal 1000,4 27,24 28,35 43.5 36.4 63.5
Horizontal 1199,8 30,53 31,64 43.5 39.41 63.5
Horizontal 1400,1 32 33,11 43.5 35.24 63.5
Horizontal 1549,2 29,45 30,56 43.5 37.11 63.5
Horizontal 1992,2 24,2 25,31 43.5 31.02 63.5
Horizontal 2390 23 24,11 43.5 35 63.5
Horizontal 2483,5 24 25,11 43.5 35.6 63.5
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/4 DQPSK

Above 1GHz
Cnom
Average (TR Average
e Frequency Level + Duty . . Peak Level | Peak Limit
Polarization (MHz) Level Cycle Limit (dBuV/m) (dBuV/m)
(dBuV/m) (dBuV/m) (dBuV/m)
Vertical 1000,4 27,31 28,42 43.5 36.14 63.5
Vertical 1023,7 28,74 29,85 43,5 35.92 63.5
Vertical 1103,5 30,51 31,62 43,5 34.78 63.5
Vertical 1125 30,08 31,19 43.5 34.46 63.5
Vertical 1199,8 30,31 31,42 43,5 39.24 63.5
Vertical 1200 30,64 31,75 43.5 44.39 63.5
Vertical 1250 26,37 27,48 43.5 30.41 63.5
Vertical 1397 31,28 32,39 43,5 39.13 63.5
Vertical 1400,1 32 33,11 43.5 35.06 63.5
Vertical 1548,7 28,51 29,62 43,5 37.98 63.5
Vertical 1549,2 29,52 30,63 43.5 37.29 63.5
Vertical 1992,2 24 4 25,51 43.5 30.96 63.5
Vertical 2390 26,4 27,51 43.5 37.6 63.5
Vertical 2483,5 27,4 28,51 43.5 38.7 63.5
Horizontal 1000,4 27,24 28,35 43.5 36.4 63.5
Horizontal 1199,8 30,53 31,64 43.5 39.41 63.5
Horizontal 1400,1 32 33,11 43.5 35.24 63.5
Horizontal 1549,2 29,45 30,56 43.5 37.11 63.5
Horizontal 1992,2 24,2 25,31 43.5 31.02 63.5
Horizontal 2390 23 24,11 43.5 35 63.5
Horizontal 2483,5 24,7 25,81 43.5 34.8 63.5
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/4 DQPSK

Above 1GHz
Cmax
Average (TR Average
e Frequency Level + Duty . . Peak Level | Peak Limit
Polarization (MHz) Level Cycle Limit (dBuV/m) (dBuV/m)
(dBuV/m) (dBuV/m) (dBuV/m)
Vertical 1000,4 27,31 28,42 43.5 36.14 63.5
Vertical 1023,7 28,74 29,85 43,5 35.92 63.5
Vertical 1103,5 30,51 31,62 43,5 34.78 63.5
Vertical 1125 30,08 31,19 43.5 34.46 63.5
Vertical 1199,8 30,31 31,42 43,5 39.24 63.5
Vertical 1200 30,64 31,75 43.5 44.39 63.5
Vertical 1250 26,37 27,48 43.5 30.41 63.5
Vertical 1397 31,28 32,39 43,5 39.13 63.5
Vertical 1400,1 32 33,11 43.5 35.06 63.5
Vertical 1548,7 28,51 29,62 43,5 37.98 63.5
Vertical 1549,2 29,52 30,63 43.5 37.29 63.5
Vertical 1992,2 24,4 25,51 43.5 30.96 63.5
Vertical 2390 27,5 28,61 27.2 435 38.7
Vertical 2483,5 28,9 30,01 27.8 435 38.3
Horizontal 1000,4 27,24 28,35 43.5 36.4 63.5
Horizontal 1199,8 30,53 31,64 43.5 39.41 63.5
Horizontal 1400,1 32 33,11 43.5 35.24 63.5
Horizontal 1549,2 29,45 30,56 43.5 37.11 63.5
Horizontal 1992,2 24,2 25,31 43.5 31.02 63.5
Horizontal 2390 24,6 25,71 23 35 63.5
Horizontal 2483,5 25,3 26,41 24.7 34.8 63.5
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8DPSK

Above 1GHz
Cmin

Average ITIEED Average i

Polarization Frequency Level Level + Duty Limit Peak Level | Peak Limit

(MHz) (dBuV/m) Cycle (dBuV/m) (dBuV/m) (dBuV/m)

(dBuV/m)

Vertical 1000,4 27,31 28,42 43.5 36.14 63.5
Vertical 1023,7 28,74 29,85 43.5 35.92 63.5
Vertical 1103,5 30,51 31,62 43.5 34.78 63.5
Vertical 1125 30,08 31,19 43.5 34.46 63.5
Vertical 1199,8 30,31 31,42 43.5 39.24 63.5
Vertical 1200 30,64 31,75 43.5 44.39 63.5
Vertical 1250 26,37 27,48 43.5 30.41 63.5
Vertical 1397 31,28 32,39 43.5 39.13 63.5
Vertical 1400,1 32 33,11 43.5 35.06 63.5
Vertical 1548,7 28,51 29,62 43.5 37.98 63.5
Vertical 1549,2 29,52 30,63 43.5 37.29 63.5
Vertical 1992,2 24 4 25,51 43.5 30.96 63.5
Vertical 2390 26,5 27,61 43.5 38.8 63.5
Vertical 2483,5 27,4 28,51 43.5 39.2 63.5
Horizontal 1000,4 27,24 28,35 43.5 36.4 63.5
Horizontal 1199,8 30,53 31,64 43.5 39.41 63.5
Horizontal 1400,1 32 33,11 43.5 35.24 63.5
Horizontal 1549,2 29,45 30,56 43.5 37.11 63.5
Horizontal 1992,2 24,2 25,31 43.5 31.02 63.5
Horizontal 2390 23,5 24,61 43.5 34.6 63.5
Horizontal 2483,5 24,5 25,61 43.5 35.5 63.5
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8DPSK

Above 1GHz
Cnom
Average (TR Average
e Frequency Level + Duty . . Peak Level | Peak Limit
Polarization (MHz) Level Cycle Limit (dBuV/m) (dBuV/m)
(dBuV/m) (dBuV/m) (dBuV/m)
Vertical 1000,4 27,31 28,42 43.5 36.14 63.5
Vertical 1023,7 28,74 29,85 43,5 35.92 63.5
Vertical 1103,5 30,51 31,62 43,5 34.78 63.5
Vertical 1125 30,08 31,19 43.5 34.46 63.5
Vertical 1199,8 30,31 31,42 43,5 39.24 63.5
Vertical 1200 30,64 31,75 43.5 44.39 63.5
Vertical 1250 26,37 27,48 43.5 30.41 63.5
Vertical 1397 31,28 32,39 43,5 39.13 63.5
Vertical 1400,1 32 33,11 43.5 35.06 63.5
Vertical 1548,7 28,51 29,62 43,5 37.98 63.5
Vertical 1549,2 29,52 30,63 43.5 37.29 63.5
Vertical 1992,2 24 4 25,51 43.5 30.96 63.5
Vertical 2390 26,5 27,61 43.5 38.2 63.5
Vertical 2483,5 28 29,11 43.5 38.9 63.5
Horizontal 1000,4 27,24 28,35 43.5 36.4 63.5
Horizontal 1199,8 30,53 31,64 43.5 39.41 63.5
Horizontal 1400,1 32 33,11 43.5 35.24 63.5
Horizontal 1549,2 29,45 30,56 43.5 37.11 63.5
Horizontal 1992,2 24,2 25,31 43.5 31.02 63.5
Horizontal 2390 23,4 24,51 43.5 35.7 63.5
Horizontal 2483,5 24,2 25,31 43.5 35.5 63.5
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8DPSK
Above 1GHz
Cmax
Average (TR Average
e Frequency Level + Duty . . Peak Level | Peak Limit
Polarization (MHz) Level Cycle Limit (dBuV/m) (dBuVim)
(dBuV/m) (dBuV/m) (dBuV/m)
Vertical 1000,4 27,31 28,42 43.5 36.14 63.5
Vertical 1023,7 28,74 29,85 43.5 35.92 63.5
Vertical 1103,5 30,51 31,62 43.5 34.78 63.5
Vertical 1125 30,08 31,19 43.5 34.46 63.5
Vertical 1199,8 30,31 31,42 43.5 39.24 63.5
Vertical 1200 30,64 31,75 43.5 44.39 63.5
Vertical 1250 26,37 27,48 43.5 30.41 63.5
Vertical 1397 31,28 32,39 43.5 39.13 63.5
Vertical 1400,1 32 33,11 43.5 35.06 63.5
Vertical 1548,7 28,51 29,62 43.5 37.98 63.5
Vertical 1549,2 29,52 30,63 43.5 37.29 63.5
Vertical 1992,2 24 4 25,51 43.5 30.96 63.5
Vertical 2390 27 28,11 43.5 38.8 63.5
Vertical 2483,5 27,7 28,81 43.5 40.3 63.5
Horizontal 1000,4 27,24 28,35 43.5 36.4 63.5
Horizontal 1199,8 30,53 31,64 43.5 39.41 63.5
Horizontal 1400,1 32 33,11 43.5 35.24 63.5
Horizontal 1549,2 29,45 30,56 43.5 37.11 63.5
Horizontal 1992,2 24,2 25,31 43.5 31.02 63.5
Horizontal 2390 23,2 24,31 43.5 35.7 63.5
Horizontal 2483,5 24 4 25,51 43.5 36 63.5

13.7. CONCLUSION

Unwanted Emission in restricted frequency bands measurement performed on the sample of the product AirTV Player

UIW4010ECH, SN: N°002, in configuration and description presented in this test report, show levels compliant to the
47 CFR PART 15.247 & RSS 247 ISSUE 1 limits.

TEST REPORT
N° 144014-691281-B Version : 02 Page 73/74



14. UNCERTAINTIES CHART

Wide uncertainty
47 CFR Part 15.209 & 15.207 laboratory Uncertainty limit
Kind of test (k=2) +x(dB) / (Hz)/ y
ms

Measurement of conducted disturbances in voltage on the AC power port (9 kHz — 150 kHz) 2,67 3.8
Measurement of conducted disturbances in voltage on the AC power port (150 kHz — 30 MHz) 2,67 3.4
Measurement of conducted disturbances in voltage on the telecommunication port. (AAN) 3,67 5.0
Measurement of conducted disturbances in current (current clamp) 2,73 29
Measurement of disturbance power 2,67 4.5

Measurement of radiated magnetic field from 10kHz to 30MHz in SAC V01 4,48 /

Measurement of radiated magnetic field from 10kHz to 30MHz in SAC C01 4,48 /
Measurement of radiated electric field from 30 to 1000MHz in horizontal position on the OATS 488 6.3

(Ecuelles) ’ )

Measurement of radiated electric field from 1 to 18GHz on the Ecuelles site 5.16 /
Measurement of radiated electric field from 30 to 1000MHz in vertical position on the OATS 4.99 6.3

(Ecuelles) ’ )
Measurement of radiated electric field from 30 to 1000MHz in horizontal position in SAC C01 5,08 6.3
Measurement of radiated electric field from 30 to 1000MHz in vertical position in SAC C01 5,16 6.3
Measurement of radiated electric field from 30 to 1000MHz in horizontal position in SAC V01 5,08 6.3
Measurement of radiated electric field from 30 to 1000MHz in vertical position in SAC V01 5,15 6.3
Measurement of radiated electric field from 1 to 6 GHz CO01 5,1 5.2
Measurement of radiated electric field from 1 to 6 GHz V01 4,85 5.2

Measurement of radiated magnetic field from 10kHz to 30MHz on the OATS (Ecuelles) 4,48 /

The uncertainty values calculated by the laboratory are lower than limit uncertainty values defined by the CISPR. The conformity of the sample is
directly established by the applicable limits values. This table includes all uncertainties maximum feasible for testing in the laboratory, whether or not
made in this report
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